TC 50 Mini 2020 <2020><EU><F2001T5>

MASK, FENDERS
52595

Pos Part Number Description Additional Text Quantity
1 23108007000AB Start number plate 1.00
2 2310803000033 handle set 1.00
3 0025060166 HH collar screw M6x16 TX30 2.00
4 0024060106 HH COLLAR SCREW M6X10 TX30 1.00
5 0017060205 SCREW FOR PLASTIC K60X20 SW6 2.00
7 23108010000AB front fender 1.00
8 0024060156 HH collar screw M6x15 TX30 ONLY USA 4.00
9 23108013000ABA rear fender with decal 1.00
10 45007040050 Past mount quick lock 1.00
11 0981350133 SHEET MET.SCR.DIN7981-3,5X13 2.00
12 54808020000 SPACER BUSHING 03 SX, MXC 2.00




13 0025060206 HH collar screw M6x20 TX30 2.00
14 45206010100 SPLASH PROTECT. 50SX JUN./MINI 1.00
15 72210079000 BUCKET 2.00
16 23108041000AB Side fairing left white 1.00
17 23108042000AB Side fairing right white 1.00
18 47106003160 quick release rubber grommet 4.00
19 0081035183 Ejot delta PT screw 35X18 2.00
20 81312920050 HOURMETER 1.00




